

Client:	Southcombe Brothers Stoke-Sub-Hamden Somerset TA14 6QD	
Entry No:	38291-01	
Date Received:	8 th April 2009	
Client's Description:	USAR Glove	
	TEST REPORT	
Tests Required:	EN 388	

Test	Test Method	Test Result	EN 388 Level Achieved
Abrasion	EN 388 Para 6.1	2,100 rubs	3
Blade Cut	EN ISO 13997	33.2N	Equivalent to Level 5
Tear Resistance	EN 388 Para 6.3	Palm - Length 87N Width 88N Lining - Length 69N Width 73N	5
Puncture Resistance	EN 388 Para 6.4	139.1N	3

Note: The blade cut and puncture resistance tests were subcontracted to a UKAS Accredited Laboratory.

-----End of Document -----End of Document

This is hereby certified to be a correct return of the tests made of the items referred to herein.



٠

G Briggs Head of Laboratory 3rd June 2009

Unless instructed otherwise by the client sample remnants will be disposed of after 28 days Test marked (*) in this certificate are not included in the UKAS Accreditation Schedule for this Laboratory.

Opinions and interpretations expressed herein are outside the scope of UKAS accreditation.
This Certificate relates only to the sample received and, unless that sample has been drawn by the staff of this laboratory, or its agent, and endorsed accordingly, any application of the result to a bulk quantity or other material is entirely the responsibility of the client.

